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HzE RUYA

Presser Bar and Thread Cutter

NO. fﬁgﬁl’g_ L26 | T26 E‘fﬁ o 4 DESCRIPTION
1 /100802 * | x| 1 | KBLBL Hinge Screw 5/16X24
2 1143510 * * 1 | KB Presser Bar Lifting Lever
3 |100807 * | x| 1 | BRLEFBEIELERL Hinge Screw 15/64X28
4 1146676 * | * 1 |z LIRS Presser Bar Lifting Bracket Lifter
5 |100161 * | % | 2 [#REFAKBL/A—1E4aL | Screw 3/16X28 L=95
6 |146609 * | % 1 | R LEITFRBL/N— Presser Bar Lifting Lever Extension
7 |100110 x | x| 2 | RPEHERELERL Screw 9/64X40
8 (146620 * * 1 | RPBHERE Connecting Link
9 1416024 * * 1 | EREAFER (L) Tension (needle thread) Releasing Shaft Crank Assembly
10 [100624 * [ x [ 1 | EREAFESZLERC Set Screw 11/64X40 L=5.5
11 [168003 * | x| 1 | ERDBDHE Releasing Shaft
12 |143511 * | x| 1 [KBIldtH Spring
13 [150225 * * 2 | HRUYAILE Screw 3/32X56 L=7.9
14 1139181 * * IE3DES Thread Cutter (Knife)
15 (143524 * * 1 | RPYIFZ Thread Cutter Support and Guide
16 141008 * [ x| 1 | HREGERL Thumb Screw 1/2X28
17 151614 x| o [ 1 | BAEGRCTYE Nut
18 |132833 x | x| 1 |HAEGRCHELE Guide Pin
19 175032 x | x| 1 | BAEITYI— Washer
20 (146159 * * 1 [ZERTN)VY Presser Bar Spring
21 (146694 * | = 1 | HRBEE EL) Presser Bar Lifting Bracket Assembly
22 |151369-A| * | * | 1 |@z#EE=EHRL Screw 11/64X40 L=9.6
23 |146751 * * 1 | HZEARL Presser Bar Bushing (lower)
24 (101133 * [ x 1 |z HEAFLIERL Set Screw 15/64X28 L=3.8
25 1416116 * | % 1 [#HAHEZERLH) Presser Bar Stop Assembly
26 | 8040 x| x| 1 | BxEZHEOHRL Screw 9/64X40 L=8
27 | 15007 * | x| 1 | #HREERC Screw 9/64X40 L=10
28 (139462 * * 1 |z Presser Bar
29 [372210 x | x 1 | 24 H—H—F Finger Guard
30 146752 * * 1 |2 EZ Presser Bar Stop
31 |154872 * * 1 | ERAFESE Tension (needle thread) Releasing Shaft Crank
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Feed Mechanism and Needle Guard




EYRE. &2

Feed Mechanism and Needle Guard

NO. fﬁgﬁl’g L26 | T26 E‘% & 4 DESCRIPTION

1 [132381 * * 1 (&t Needle Guard

2 [132382 * * 1 |8$HERNE Needle Guard Holder

3 [100193 * [ x| 1 [HEAELERBL Screw 9/64X40 L=6.4

4 1100223 x | x| 1 [#t=21ERL Screw 1/8X44 L=5

6 |6383 * | x [ 1 [RYBRSE 1ERL Set Screw 15/64X28 L=10

7 (101520 * [+ | 1 [EYBHRSE LR YR [ Nut

8 [134737 * * 1 |EYBRSEY Feed Bar Hinge Pin (eccentric)

9 |143448 x [ x| 1 [EUBE Feed Bar

10 1100914 * | x [ 1 [EYETFTZX1EAL(KE) | Screw 11/64X40 L=8.7

11 [100172 * [+ | 1 [BYLTFZXIERLE(E) | Screw 11/64X40 L=9.9

12 1150328 * * 1 |EYAHLREERLC Feed Regulating Screw 7/32X32

13 (151061 *x [ x| 2 [BEYALELEDHRL Set Screw 15/64X28 L=8.5

14 [100217 x | x [ 1 [EYHLRDAL Screw 9/64X40 L=4.8

15 107071 * * 1 |Tyv— Washer

16 | 416071 * * 1 |&YhL-#EYLE () (AL, 7vi4—ft) | Feed Eccentric (adjustable) Assembly
17 | 143450 * | x| 1 [(EYUEE Slide Block

18 1139432 * * 1 [FYETZX Feed Lifting Eccentric Forked Connection
19 | 143451 * | * 1 |ZYLETHE Slide Block

20 [ 139046 x | x 1 |RSEVAE Slide Block
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JL—N—14E

Looper Mecanism
#n O sE o
NO. ;/E;ﬁ\z. L26 | T26 Eﬁ & % DESCRIPTION
1 (143646 * | % 1 |EYBE/ SyE Gasket
2 143614 * * 1 |JLb—/S—Eh/ x> Bed Oil Shield (felt, lower)
3 100456 * | ok [ 1 |JL—sS—BhiEAZILIERL | Set Screw 15/64X28 L=3.2
4 1143551 * * 1 [Jb—ss—EhoY 5 Oil Seal (rubber)
5 143485 * * 1 | JL—/\—BHF]AS)L Bushing (front)
6 |143552 * * 1 [JIL—/S—EhRTASIL ($H) | Looper Holder Shaft Bushing (back) Assembly
7 16383 * * 1 |JL—/\—BHET AL IERAL | Set Screw 15/64X28 L=10
8 [143486 x [ x| 1 [JL—/N—EERAIL Bushing (back)
11 1143484 * * 1 [Jb—s\—Hf Looper Holder Shaft
12 |151369-A * | * | 1 [JL—/\—EhF=5FHHHRL | Screw 11/64X40 L=9.6
14 [151369-Af * | * | 1 [JL—/\—Eh5—HHEHAL | Screw 11/64X40 L=9.6
15 1139097 * * 1 [JL—/\—EaHS5—(#aClfT) | Looper Holder Shaft Collar Assembly
16 (101047 x [ % | 2 [Jb—/\—&EFE)U1ERL | Set Screw 3/32X64
19 [103859C | * * 1 [Jb—/s—EFEOvR ($0) Looper Driving Arm Assembly
20 |8103 * * 2 |I—\—RFAFALIERL | Set Screw 11/64X40 L=35
21 |143454 * | - 1 |JL—IN—RTSAKHL LE | Looper Avoiding Eccentric, L
143454-1| - | * | 1 |JLb—/N—RSA4FAL TE | Looper Avoiding Eccentric, T
22 (100226 * | x| 2 |ARRHEEZLERL Screw 3/32X56 L=4.4
23 |143459 * * 1 |AEEHIEZ (A) Slide Block Cover (back)
24 143460 x | x| 1 |AEIEHEEA (B) Slide Block Cover (front)
25 |143458 x | % [ 1 |JL—/N—BEEEI-—XAE | Slide Block
26 (143455 * * 1 [JL—/\—ERE)— X Forked Connection
27 |100456 * * 1 |EREnEfEAEEHIERL Set Screw 15/64X28 1L=3.2
28 1416074 * * 1 [JL—/s—EfEE (Falft) | Forked Connection Bracket Assembly
29 (101324 x | x| 1| ZRXRITUIFEDHRL Screw 11/64X40 L=10.4
30 |416075 * * 1 | ZXI529 (REA) Forked Connection Crank Assembly
31 1143483 * * 2 [IL—/S—RIDA%2)L Looper Holder Bushing Eccentric
33 |1139064C * * 1 [ JL—s—3EH5) 5 ($8) Connecting Link, Pin Assembly
35 |143463 x | x| 1 |ERENEREAEE Slide Block Stud
36 (8009 * | x| 2 |BELERAEEIERL Set Screw 15/64X28 L=7
37 18009 x | x| 1 [ J—N—BEEIZHEV LR | Set Screw 15/64X28 L=7
38 (139534 x | x| 1 [L—R—EREXEFE Hinge Stud
39 |151369-A| * | * | 1 |—"—EHEAYFELERORL [ Screw 11/64X40 L=9.6
40 18042 x | x| 2 |L—A—EEOYRZHFELERL | Screw 11/64X40 L=5
41 1416043 * * 1 | —N—EHOYREAZ (L) | Looper Eccentric Collar and Support Assembly
42 (10828 * * 2 |\WhLIERL Set Screw 1/4X40 L=5
43 (416092 * - 1 \WhL (FlfF) L& Looper Eccentric and Feed Lifting Eccentric Assembly, L
416091 - * 1 WAL (L) TR Looper Eccentric and Feed Lifting Eccentric Assembly, T
46 (6046 x | x| 1 | TE#ARIL(E)ERL Set Screw 15/64X28 L=17
47 1143644 * * 1 | FEARIL(E) Bed Rotary Shaft Bushing (left)
48 |103860CA| * * 1 [Jb—ss—EfE- 9548 Looper Eccentric Connection Looper Driving Arm Assembly
49 [143462C | * * 1 |Ib—\—EREE#E- A E (#) | Looper Eccentric Connection Assembly
51 (139535 * * 1 [JL—/"—E#EOYRT=5HZE | Looper Eccentric Collar and Support
52 |143461 * | - 1 (WhL LB Looper Eccentric and Feed Lifting Eccentric, L
143621 - * 1 |WhL T Looper Eccentric and Feed Lifting Eccentric, T
53 [143456 * * 1 L—N—E#EE Forked Connection Bracket
54 (139257 * * 1 | ZXRI97529 Forked Connection Crank
55 100148-F | = | * | 2 [ Oil Felt
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Upright Shaft and Lubrication System

n 0 =
NO. ;/E;ﬁ\z. L26 | T26 Eﬁ & 4 DESCRIPTION
1 (416061 * | % 1 [3EFY—Ha L) Bevel Gear Assembly
2 |10828 * [ % | 2 |ZLEFV—IERL Set Screw 1/4X40 L=5
3 147111 * | * 1 |3LEhEAZ)L Arm Shaft (upright) Bushing (upper)
4 1372829 * * 1 |3LEh Arm Shaft (upright)
5 |146505 * * 1 |3ZEATA%IL Arm Shaft (upright) Bushing (lower)
6 |416067 * * 1 |3ZEAS— (R LA Arm Shaft (upright) Collar Assembly
7 [10828 * | % | 2 (dLEAAS—LERL Set Screw 1/4X40 L=5
9 [372801 x | x| 1 |FAIKRST Oil Pump Body
10 (143126 x | x| 2 |$HE/NCTFHYR(A) Screw 11/64X40 L=8.7
11 [143073V | = | *x | 1 |#&mFBRE Oil Pump Impeller
12 16339 * | x| 1 |[#RiRHIRELERLC Screw 1/8X44 =4
13 |146600 * | * 1 ¥ EHEZ (A) Oil Pump (centrifugal) Cover
14 |146657 x| % 1 |#mE&iEL Oil Pump Screen
15 146658 * | ok 1 |#EimEEHZ(B) Qil Pump Screen Frame
16 |100189 * | x [ 3 [#ABLEEHZLENRLC Screw 1/8X44 L=8.7
17 |100157 * [+ | 3 [FAIKRLTIERL Screw 11/64X40 L=13.5
18 [8020-02 | * | * | 2 |AAIWKRLT/voEY Position Pin
19 375065 x | x| 1 |FAIERKRT(HR) Oil Removing Pump Assembly
20 |375066 * | * 1 |FAMIWEFRERT Oil Removing Pump (body)
21 |540555 * * 1 |FAILFR THER Oil Removing Pump Bracket
22 |545239 * | x| 2 |FAIERKRTIERLC | Set Screw 1/8X44 =32
23 [545239 * [+ | 1 [FAIRTHEHRIE4AL | Set Screw 1/8X44 1=3.2
24 |540556 * | 2 |FAIWKRTER Y OH Removing Pump Piston
25 [540625 * | x| 2 [FA4IKRTER R (E42 | Piston Spring
26 [375068 * [+ | 1 [FAIRT(ERIFER Piston Spring Bracket
27 504010 x | x| 1 | AR TERFZ AL | Screw 9/64X40 L=7
28 (416100 * | * 1 |#&m/ 31 TER) Oil Pipe Assembly
29 1416126 * | * 1 ¥/ sq7C(#8) Oil Pipe Assembly
30 [143622 * | * 1 | A= Fa—T Oil Return Tube
31 |143124 * | % 6 |#H/N1TE Oil Pipe Clamping Sleeve
32 |143125 * | x| 6 |#&:8/851TFvk(B) Oil Pipe Clamping Sleeve Nut
33 (416102 * * 1 |#5m/NATAR) Oil Pipe Assembly
34 (416103 * [+ | 1 [#H/N1TB ) Oil Tube Assembly
35 |143648 * * 1 |AAILISATHEF Oil Tube Connection
36 (143457 * | x [ 1 [FAIEREE Oil Connection
37 [50025 x [ x| 2 | ILEFEELERL Screw 3/16X28 L=27
38 |143370 x | % | 1 | E#AAILHN— Oil Lead
39 [151369-A| * | * | 1 | L&A A/LAH/N—1E4al | Screw 11/64X40 L=9.6
40 415930 * | * 1 |AAMNWFa—7T Oil Removing Tube
41 116380 * | 1 |ZAAIFa—TAH)—> | Oil Removing Lint Screen
42 1376425 * * 1 |AMIVERF1—T714v—#f) | Oil Removing Tube - Wire Assembly
43 143654 * * 1 |#H#E7ILE Oil Removing Tube (head end) Screen
44 |416125 * [+ | 1 [#H/ANC4TDH) Oil Pipe Assembly
46 1143066 * | 1 |#&m/ AT vk (C) Oil Pipe Clamping Sleeve Nut
47 1143065 * | 1 |#8m/N1F(D)BE Qil Pipe Clamping Sleeve
48 (143015 * * 1 |ALEhFv— Bevel Gear
49 |143431 * * 1 |3LEHhT— Arm Shaft (upright) Collar
50 (143649 x [ x| 1 [#m/4T(A) Oil Pipe
51 |143650 * [ x| 1 |[#m/ 4T (B) Oil Pipe
52 |143501 x [ x| 1 |[#:m/S47(C) Oil Pipe
53 143503 x | * | 1 |#H/147(D) Oil Pipe
54 1143647 x [ % | 1 [#8H/1T(E) Oil Pipe
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L#h T—1)—
Arm Shaft and Machine Pulley

#n 0o
NO. ;/E;ﬁ\z. L26 | T26 Eﬁ & % DESCRIPTION
1 1416105 x | - | 1 | EEhGE LB Arm Rotary Shaft Assembly, L
416107 - | = 1 | E#h G TR Arm Rotary Shaft Assembly, T
2 [416097 * - 1 | E&-9509hL (#8) L2 | Arm Rotary Shaft and Crank, L
416099 - * 1 | L8950 9hL(50) TR Arm Rotary Shaft and Crank, T
3 |140552 x | x| 1 | 9TV ALGEDRL Screw 1/4X40 L=12.6
4 (108270 * * 1 |#tEISUIEVIERL Set Screw 1/4X40 L=8
5 |140542 * * 1 (9529hL1ERC Position Screw 9/32X28
6 416123 * * 1 |[&HEEEE ) Needle Bar Connecting Stud Assembly
7 1143619 * * 1 [ids Oil Wick
8 |8060 x | x| 1 |EHEEEHORL Screw 9/64X40 L=8
9 |121321A * * 1 (#8500 Needle Bar Connecting Link
10 |114475 * * 1 |85 9/8vFY Needle Bar Connecting Link Screw Cap Disc
11 (416122 * * 1 |&H8952 9 $14#53E (#8) | Needle Bar Connecting Link Assembly
12 (140359 * * I Arm Rotary Shaft Screw Plug (front)
13 |143236 L I I T W51 JACVE S Washer
14 372827 * * 1 |8t8EO59E Y (4R) Needle Bar Connecting Link Hinge Stud Assembly
15 [120810A | * * 1 (IS 9EY Needle Bar Connecting Link Hinge Stud
16 372828 * * 1 [HEs Oil Wick
17 116292 * * 1 |ihE Hinge Stud Plug
18 103163 * | 1 | LEHRTASIL (/A TET) Arm Rotary Shaft Flanged Bushing (front) Assembly
19 16046 * | k[ 1 | EBERRTASILLERLC Set Screw 15/64X28 L=17
20 |152503 * | 1 | EEhRRAZIL Arm Rotary Shaft Bushing (center)
21 (140296 x | x| 1 | EEPEARILIERLE Set Screw 9/32X28
22 1416119 * * 1 | E&AS—FR LA Arm Rotary Shaft Thrust Collar Assembly
23 100624 x | x| 2 |E#hS—1kRC Set Screw 11/64X40 L=5.5
24 |416118 * | x| 1 | EEFY—(lHh) Bevel Gear Assembly
25 10828 x | x| 2 | EEFvY—1EARL(B) Set Screw 1/4X40 L=5
26 (140333 x | x| 1 | EEFvY—1ERC(A) Screw 1/4X40 L=7.7
27 372221 * | 1 | L&EAS)L ($8) Arm Rotary Shaft Flanged Bushing (back)
28 (140296 * | x| 1 | EEAR)IL (1) kKL Set Screw 9/32X28
29 |540707 * * 1 |FAIL—IL Oil Retaining Ring
30 |416132 * * 1 | ERJLNT—1)—(#8) Arm Rotary Shaft Sprocket Wheel Assembly
31 (372796 * * 2 | LEARFTYLY Ball Bearing
32 |202253 x | x| 2 |T=U=)oy Sprocket Wheel Spring Flange
33 |141146 * * 2 | ERJLRT—1)—1ERL Set Screw 1/4X28 L=6.7
34 1141403 * * 1 | E#hfe Screw 5/8X28UN
35 (139018 * * 1 | &R/ Sy Washer
36 |264715 x [ x| 1 [BAZTR)LE Bed Rotary Shaft Belt
38 (151283 * * 2 |7—)—1thl Set Screw 15/64X28 L=16.6
39 (139533 x | x| 1 |EEISUIFYYT Screw Cap
40 |416131 * | ok [ 1 | EERASIL () (KD Arm Rotary Shaft Flanged Bushing Assembly
41 1160001 * * 1 |AAILE/NL—3— Oil Separator
42 137229 x [ x [ 2 |FMILE/\L—F—1t4L | Set Screw M4X0.7 L=5
43 (104425 * - 1 |95 0h L L8 Needle Bar Crank, L
143635 - * 1 |97 0hLTH Needle Bar Crank, T
44 1143495 * * 1 |#HEEE (3) Needle Bar Connecting Stud Assembly
45 |146864 * | x| 1 |LE¥v— Bevel Gear
46 |147468 * [+ | 1 | E8HS— Arm Rotary Shaft Thrust Collar
47 (372220 * * 1 | E&h Arm Rotary Shaft
48 1375143 * * 1 | EER)LNT—1)— Arm Rotary Shaft Sprocket Wheel
49 1139419-B| * - 1 [F—)— L& Machine Pulley, L
139484-A( - * 1 | F—=)—T# Machine Pulley, T
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g XF
Needle Bar and Thread Take—up

NO. fﬁgﬁl’g_ L26 | T26 Eff & 22 DESCRIPTION
1 [140440 x | x| 1 [#EAZIL(EE Screw 11/32X28 L=7
2 |146576V | * | * | 1 |&#EA%IL(L) Needle Bar Bushing (upper)
4 (416128 * * 1 |RE-LABZ-KELELHA) | Thread (needle) Take—up Assembly
5 1416033 * * 1 | RFE (LA Thread (needle) Take—up with 8060
6 (139179 * * 1 |RFF Thread (needle) Take—up
7 |8060 * [+ | 1 |[REREOHRL Screw 9/64X40 L=8
8 (139196 * * 1 | RXTELREL Thread (needle) Take—up Extension
9 |7016 * * 1 | RFELELIEARL Screw 3/32X56 L=4
10 |154095 * | x 1 |RFERBZ Thread (needle) Take—up Plate
11 |168164 x | x| 1 |KBRBERZRTIVT Spring
12 101449 x | x [ 1 [RELRBZERL Screw No.2-64UNF
13 [372799V | * | * | 1 |#H#EARIL(TF) Needle Bar Bushing (lower)
15 |150343 * | ok [ 1 |88 Needle Bar
16 143497 * * 1 |#HELE Needle Clamp Thread Guide
17 |*xxxxx | x | x | 1 [6t%& Needle Clamp
18 1101498 * * 2 |&t1E Set Screw
19 1146805 * * 1 (&R (48) Needle Bar Bushing Oil Wick Assembly
20 |146580 x [ x| 1 |#EEREIUYT Oil Wick Clip
21 |146804 * [ x 1| &S Needle Bar Bushing Oil Wick
22 [146703 * | x 1 |&HEBSHRR Oil Wick Clamp and Retainer
23 [139198 * | x 1 | REAFH# Slack Thread Controller
24 131496 * | ox [ 1 [REAFHMNEZ Slack Thread Controller Clamp
25 1100997 * | x| 1 [RAFEMEZ ELL Screw 9/64X40
26 |146908 x [+ | 1 |[#HBEISUIERA Slide Block Guide
27 [159456 x [ x| 2 [#EIFUIVERNLTYIv— | Washer
28 (101485 * | x| 2 |$HEITUUFEANLIL | Screw 11/64X40 L=12.7
29 [139111 x [ x| 1 |BE Slide Block
30 |N2616 x [ - | 2 [ TVX7 #16 Needle
N4621 - | * | 2 |# UY X 128GAS #21 Needle
31 |375116S * * 1 | RFTFEH/N— Tread Take—up Cover
32 |8040 x | x [ 2 [RKFHAA—LERL Screw 9/64X40 L=8
33 |30025 * * 2 |Tyiv— Washer
34 [146703 * | ok 1 |&HEBSER Oil Wick Clamp and Retainer
Kk ok ok ok [ % * 1 |P33&H8 Refer to page 33
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Bed Rotary Shaft

NO. fﬁlf}ﬁi\lg. L26 | T26 ﬂg]_f& T 4 DESCRIPTION
1 [143569 * * 1 [ T#h Bed Rotary Shaft
2 [416070 * * 1 | TEh>—HalefT) Bed Rotary Shaft Collar Assembly
3 18103 * * 2 [TFEhHS—1EHRL Set Screw 11/64X40 L=3.5
4 (416028 * * 1 | TREAFAHL KR) Thread (looper) Take—up Assembly
5 101266 * | x| 2 |FRAFHLILERL Set Screw 1/4X40 L=2.86
6 |143645 x [ k| 1 [ TEFRRAZIL Bed Rotary Shaft Bushing (intermediate)
7 | 6046 * * 1 | TEREAZILIERLE Set Screw 15/64X28 L=17
8 |143444 * * 1 [ TEARIL(R) Bed Rotary Shaft Bushing Flanged (right) Assembly
9 (100430 * * 1 | TEARIL (BLERL) Set Screw 15/64X28 1=17.33
10 |143675 * * 1 [ T#E~)LT—1)—(#H) Bed Rotary Shaft Sprocket Wheel Assembly
11 [202253 * * 1 | =)=y Sprocket Wheel Spring Flange
12 (140409 * * 2 | FEARJLFT—1)—1E4al | Set Screw 1/4X28 L=9.4
13 | 1368 * | ok | 1 | TE#ANLNT—)—HLARL | Screw 1/4X24 L=11
14 (143499 * * 1 | FTRFAFHLAIN— Oil and Lint Guard
15 (100202 * * 2 | FTHRIFAFHLAN—1ERL | Screw 9/64X40 L=5.6
16 |143674 * * 1 [T~ T—1)— Bed Rotary Shaft Sprocket Wheel
17 |416070-9| * * 1 | T#E#ARILAT— Bed Rotary Shaft Collar
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JL—i\—%H

Looper Thread Guide
NO. fﬁ%’ﬁiﬂg. L26 | T26 ﬂgl_%% AH 4 DESCRIPTION
1 1139120 x| ok [ 1 IL—S—REE AR Looper Thread Guide Bracket Holder
2 (101167 * |k | 1 Lb—"—k#EE1ERLC Screw 15/64X28 L=23.4
3 (101133 ¥ [ x| 1 L= —RBEARLILRL [Set Screw 15/64X28 L=3.8
4 1143487 * * 1 |Ib——%# Looper Thread Guide
5 1143548 * * 1 |JL——4EHE Looper Thread Guide Bracket
6 |100206 * | x| 1 JL——%#iERlC Screw 1/8X44 L=6
7 1416085S * * 1 [TRERNE ) Thread (looper) Take-up Stripper Plate Bracket Assembly
8 |100240 * [ x| 1 |FRERA) REERL [Screw 3/32X56 L=2.8
9 |139157 * | x| 1 |FRERNA) RE Thread Retainer
10 |139317 * * 1 | TRERNA) Thread Separator
11 |139154 * * 1 [FHRZERD) Thread Guide
12 (100237 * * 1 | FTHRERND) ERLC Screw 9/64X40 L=3.6
13 100219 * | * [ 1 |FREARE) IERL Screw 9/64X40 L=4.8
14 (107071 * * 1 [Tyiv— Washer
15 139155 * | x| 1 |FTHRERE) Thread Guide (right)
16 |6333 * | % 2 |FTAERNLRL Screw 9/64X40 L=6.5
17 139148 * * 1 | TRERN Thread (looper) Take—up Stripper
18 [107071 * [ x| 2 |FTREARTYY— Washer
19 (139145 x | ok [ 1 |FRIAFRAN— Cover
20 1100219 * * 2 | FHARAFRLEAL Screw 9/64X40 L=4.8
21 |151282-A| * | * | 1 [FABAFRNIN-RT)UJ1ERL | Screw 3/32X56 L=1.93
22 139147 * [ x| 1 |FTRAFHRNAN—RT)2Y [ Lock Spring
23 [139152 x | x| 1 | TRIAFRERN Thread Guard
24 (100665 x | x| 2 |FRFAFHRERNLERL Screw 3/32X56 L=2.2
25 |143517 * * 1 | FRAFKR Thread (looper) Take—up Stripper Plate
26 (139146 * | x| 1 | FRAFRIN—EY Hinge Pin
27 (143518 * * 1 | TRERE Thread (looper) Take—up Stripper Plate Bracket
28 18060 * * 2 |THRERNEILERLE Screw 9/64X40 L=8
29 |416083 * * 1 | THRIAFLE (2K&#8) | Tension (looper thread) Assembly
30 (416082 * * 2 | TRAFE(FYMT Tension (looper thread) Screw Stud Assembly
31 1101742 * * 2 [A—LybkFvk Thumb Nut
32 (141002 * * 2 | FTARAFIMSE Tension (looper thread) Screw Stud
33 |110106 * * 4 |TFT43AFMmM Tension (looper thread) Disc
34 |143514 * * 2 | FRAFAT)VYT Tension (looper thread) Spring
35 |143567 * * 1 |THRFAFLE G Tension (looper thread) Body
36 100430 * [ x| 1 |FARIAFLA QAR AL [ Screw 15/64X28 L=17.33
37 [101250 * | * 1 | THRFAFHRAD/N\—#1L | Position Screw Stud 11/64X40 L=7
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Looper Thread Guide and Belt Guard
NO. fﬁi‘ﬁl’g_ L26 | T26 E’% o 4 DESCRIPTION
1 |416069S * | * 1 [ RV —FEREALAT) | Belt Guard Assembly
2 |101448 * | % | 2 [NJLMH—FAR{EKIERQL | Set Screw 1/4X24UNE
3 |143544 * | x| 1 | THRELAMT(HE) Thread Tube Assembly
4 139162 * * 4 | THRBLSMT(E)ERN | Thread Tube Bushing
6 [8040 * | % | 3 |THEL/NAT(#) LL4aL| Set Screw 9/64X40 L=8
7 1393258 | * | * | 1 |RERNKRE (B XX Thread Guide Bracket Support
8 100237 ¥ | x| 1 [RERRE (B)XZLRL(L) | Screw 9/64X40 L=3.6
9 [100202-A| * | =* 1 [ #EARSE (B)XZALEAQL(T) | Screw 9/64X40 L=5.6
10 [139324S | * | * | 1 [REARE (H) Thread (looper) Guide Bracket
11 [139158 x | x| 2 |REARGE. L) Thread Guide
12 [100176 * | * 1 [RERRE (BH) ERL Screw 9/64X40 L=95
13 |150342 * | x| 4 |RERKRLERLE Screw 3/32X56 L=2
14 [139281 x | * | 1 | FRAF/S17C) Thread Tube
15 [416029S | * | = | 1 | FREBELERNGR) Thread (looper) Tube Assembly
16 |139167 * * 4 | THRELEN Thread (looper) Tube Bushing
18 (139173 * | x| 1 |qTERT)VY Cover Lock Spring
19 139174 * * 1 |IMTERT)UT IR Reinforcing Plate
20 [100202-A| * | * | 1 |/SATERFSJ S IERL | Screw 9/64X40 L=5.6
21 [143437S | * | * | 1 [RILFH—FKIE Belt Guard Body
22 1139175 * * 1 | FTHRBLNAMTE ($8) Tread (looper) Tube Bracket Assembly

18
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Needle Thread Guide and Tension

NO. fﬁlﬁ'ﬁiﬂg, L26 | T26 ﬂ(?‘l% A 4 DESCRIPTION

1 1416104 * * 2 | ERFAFEG YT Tension (needle thread) Screw Stud Assembly

2 153672 * * 2 |EREAFO—L vty | Thumb Nut

3 [150326 * * 2 | ERFAFSE Tension (needle thread) Screw Stud

4 1143658 * | * 2 | ERBFAFRIyIA— Locking Spring

5 1143657 * * 2 | EREAFSFvr Tension Spring Bushing (large)

6 |143656 * - 2 |REAFIE4 008 Tension (needle thread) Spring ¢ 0.8
131741 - * 2 |RFAFIE4 91.0 Tension (needle thread) Spring ¢ 1.0

7 159538 * * 2 | ERFAFMFZ Tension Spring Bushing (small)

8 132572 * * 2 |FL—m Tension (needle thread) Releasing Disc

9 [102102 * | x| 4 |ERFFFO Tension (needle thread) Disc

10 |154988 x | x| 2 | EREAFEHLEY Releasing Pin

11 [416010 * [ x| 1 | ERPDHOEFIPR4L (#)| Screw and Nut

12 10652 * | x| 1 | ERAFELFVE Nut

13 (100316 ¥ [ x| 1 | ERPHOEFHIRIL Screw 11/64X40 L=11.4

14 (131696 x| x| 2 | ERFATFGE R Thread Guide

15 |168002S | * | * 1 | ERFAFE Tension (needle thread) Bracket

16 |8064 x | x| 1 | ERFAFER Screw 11/64X40 L=4

17 [139331S | * [ x | 1 |RERNKRE (X) Thread (needle) Guide Bracket

18 |140443 * |k [ 1 JREARSE (K)ERLC Screw 3/16X32 L=222

19 (139177 * * 1 |RERN(E) Thread (needle) Eyelet

20 (100219 * | * 1 |RERN(E) ERL Screw 9/64X40 L=4.8

21 (139158 x | x| 2 |REARGE. E) Thread Guide

22 18031 * * 4 [HRERNRIERLC Screw 3/32X56 L=4

24 1143571 * * 1 | EREAFHR Thread (needle) Eyelet

25 1100176 * * 1 | EREAFRIERLC Screw 9/64X40 1=9.5

26 |100724 x [ x| 1 | ERAFIREAL Screw 11/64X40 L=6

27 1107071 * * 1 |Dviv— Washer

28 (143570 x | x| 1 |7—LRE(T) Thread Guide

29 |140180 ¥ [ x| 1 |T—LRE(T) EARL Screw 9/64X40 L=5.2

30 [143656C | * | - | 2 [ERFAFHEGA) 608 Tension (needle thread) Assembly ¢ 0.8
102102C | - * 2 |EREAFHE(K) P10 Tension (needle thread) Assembly ¢ 1.0

20
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Face Plate and Bed Cover

NO. fﬁgﬁl’g L26 | T26 E‘f& & 22 DESCRIPTION

1 |122160SA | * | = | 1 [&E#R Face Plate

2 (143543 * |k | 1 |[@ER/SYFY Gasket

3 |[6604 x | * | 4 |[@EHRERLC Screw 9/64X40 L=12

4 120171 * * 2 |94 Face Plate Plug

5 [143433sC| * * 1 [RykEHN—(#8) Bed Cover Assembly

6 [143434 * | x| 1 [RyREhHN—RuFD Gasket

7 1140999 x | x| 1 |RyRLEiR#E Screw 15/16X16UN

8 (143435 * * 1 IRNyRERE/ ST Gasket

9 (140295 * | * | 14 [RyRkEFHN—LERL Screw 9/64X40 L=9.5

10 [139510 x | * | 3 |[RNyRBite Oil Plug

11 [139509 * | x [ 4 [/18yF(RyR) Gasket

13 [143464 * | - | 1 |W—\—=h\—(E) 1/8,5/32 | Looper Gate (left) 1/8, 5/32
143466 * - 1 |Ib—\—h\—(%k) 3/16,1/4 | Looper Gate (left) 3/16, 1/4
143468 - * 1 [Jv—=\—Hh1\—(%) 3/16,1/4 | Looper Gate (left) 3/16, 1/4

14 [151282 * | x| 1 [=nR=hN=RT)UFILRL | Screw 3/32X56 L=1.93

15 [143470 * | x| 1 == hN\—(E)XT)% | Looper Gate (left) Lock Spring

17 (143471 * - 1 |Ib—\—h\—(F) 1/8,5/32 | Looper Gate (right) 1/8, 5/32
143473 * - 1 [Jb—iS—hi\—(HK) 3/16,1/4| Looper Gate (right) 3/16, 1/4
143475 - * 1 |I—i8\—h/\—(F) 3/16, 1/4| Looper Gate (right) 3/16, 1/4

18 |143477 * | x| 1 [b—=—=hn—(H)RF)U% | Looper Gate (right) Lock Spring

19 [151282 * * 1 [JL—R—Hhn—E Rl Screw 3/32X56 L=1.93

20 (143479 * | x| 2 [b=—=hn\—=RFUJ kR | Hinge Screw Stud 9/64X40 L=5.6

21 1143480 x | * | 2 [JL—sS—HIR—ELZE> | Position Pin

22 (139030 x | x| 1 [FEAHN—R(E) Cover

23 [143643 * | * [ 1 |T&8A%IL(E)O)T “0” Ring

24 (100202 x | x| 4 |TEhA/N—HR(E)1EAQL | Screw 9/64X40 L=5.6

25 (143478 * | x [ 2 |JL—s—h/—ETA Hinge Pin

28 1143433-1| * | * | 1 |[Zz)Lk Felt

29 [143433-2| * | * | 1 |[Zz)LMBRZIR Felt Retainer

30 [143433-3| * | * | 1 |EW{tEES Toothed Washer

31 |37288 * |+ | 1 [l Screw M4X0.7 L=5

22




Arm Top Cover and Thread Guide Cover

23



J:*&\ 7 \Ebjj/‘\_

Arm Top Cover and Thread Guide Cover

NO. fﬁgﬁl’g L26 | T26 E‘% & 4 DESCRIPTION
1 |146829SA | * * 1 | E#x Arm Top Cover

2 (146508 N R W= VAVE Gasket

3 [151369-A| * * 4 | E#xittal Screw 11/64X40 L=9.6

4 |145458 x| x| 1 | $ABER Oil Flow Window Cap

5 (143062 * |k [ 1 [#AEHE Oil Flow Window

6 |[143061 * * K 5 VANIE Gasket

7 [146591 x | x| 1 |[fABER Oil Flow Body

8 [100202-A| * | * | 4 |#mB#RIERL Screw 9/64X40 L=5.6

9 [139036S | * * 1 | NJLhA—FH/—($]) Belt Guard Cover Assembly
10 |139035 * * 1 | NJLhAH—KH/N— Belt Guard Cover

11 139037 * | x [ 1 [N —=FHN—/89FD | Gasket

12 100690 *x | % | 2 |NJrH—FH—1E4L [Screw 3/16X32 L=135
13 [143522S | * * 1 | FHRELH/AN—(HE) Thread (looper) Guide Cover Assembly
14 (143521S * * 1 | FHRBELH/NN— Thread (looper) Guide Cover
15 |139171 * | x [ 1 | FHRBLHWN—RTJ24 | Cover Catch

16 |8031 x | x| 2 | FHRBELINA=RFUT AL [ Screw 3/32X56 L=4

17 [139520 * | % 1 |e2P(H) (F1) Hinge Plate (right) Assembly
18 (3722245 | * | * | 2 | Hinge Plate

19 112162 * | % 2 | FTHRAN—IEREY Hinge Pin

20 [139519 * | x| 1 [EXD(E) (F0) Hinge Plate (left) Assembly
21 16604 *x | % | 2 |[EVTIERL Screw 9/64X40 L=12

22 |150608 x | x [ 1 | Tahie Screw 1/2X28

23 (139017 * * 1 |Tyiv— Washer

24 130046 * | x| 1 | 7—AR#R1EHL Screw M4X0.7 L=4
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25




MR, RiEL

Oil Reservoir and Oil Reservoir Screen

NO. fﬁéﬁl’g_ L26 | T26 Eﬁ & 4 DESCRIPTION

1 1143602S * * 1 REvy Oil Reservoir

3 (143508 * * (I bi:: 2 FASUE SV Oil Reservoir Gasket

4 (143542 * * 1 |HELEZ R Oil Reservoir Screen Frame

5 1143509 * * 1 BBl Oil Reservoir Screen

6 |100966 * | * | 21 [[RAVV1ERL Screw 3/16X28 L=15.9

7 1141139 * | % 1 |imkERL Oil Reservoir Drain Plug

8 8044 * | x| 3 [HRELEARLERL Screw 1/8X44 L=6

9 (101485 * | x| 2 [BEVOT5—DlERL Screw 11/64X40 L=12.7

10 |164134 * | x 1 BV OERE(AEZ Oil Reservoir Sight Gauge Window Retainer
11 |164133 x [ x| 1 [RAVUERE (A Oil Reservoir Sight Gauge Window
12 |164132 * | x| 2 [RAVIBE/NvFY Gasket

13 143601 * * 1 AV IERE Sight Gauge Background Disc

14 |141139-A| = | = | 1 [@ers oyssy “0” Ring

15 [143603S * * 1 RV IE Oil Reservoir bottom plate

16 [143604 * [+ | 1 oYy “0” Ring

17 31092 x | x [ 8 [@AEIELERL Screw M4x0.7 L=12
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Accessories

NO. fﬁ?ﬁ? L26 | T26 Eﬁ & 4 DESCRIPTION

1 [416076 * * 1 |RITEEYE Thread Unwinder Assembly

2 11193 * * 2 ;M Qil

3 [25649C * * 1 KA /\—(45%0) Screw Driver complete

4 |8125 x [ x| 1 [hEL Oiler

6 (19458 x | % | 1 |ZRALUF(3IY)) Wrench

7 18132-B * * 1 |EP @R Accessories Pack

8 139190 x | x| 2 [Rykoyiay Machine Cushion

9 13079 * * 1 |K&Y (1000 mm) Foot Lever Chain (1000 mm)

10 [156864 * * 1 KESYzvo () Foot Lever Chain Hook

11 |156865 * * 1 KEYz99 ) Foot Lever Chain Hook

12 1104879 * * 1 KEY7992(XK) Chain Connecting Link

13 [N2616 x | - | 4 |8 TVX7 #16 Needle
N4621 - 4 (8t UY X 128GAS #21 Needle

14 (11196 * 1 [Evtyk Tweezers

15 [372833S | * | - 1 [RNILMH—K (L) Belt Guard (upper)
372834S | - * 1 |INJLMAT—F (L) Belt Guard (upper)

16 [372832S | * [ *x | 1 |RJLMH—F(FH) Belt Guard (right)

17 1372831S | * | * | 1 [RILMH—K(FE) Belt Guard (left)

18 |54421108 | * | * | 4 [R)UpH—F(L)1E4aL |Screw M3 L=8

19 |10734-24 | * | * | 4 [R)LpH—K (A, &) 1L13L | Wood Screw

20 |27187 * [ x| 4 [Tur— Washer

21 [372835 * | - [ 1 [RILMH—F#HBIR (A) Belt Guard Plate

22 154421208 | * | * | 1 [NJLAH—F#HEIMR(A) ERL | Screw M4 L=8

23 31207 * * 1 [Tyiv— Washer

24 (372209 - | *x [ 1 [RILEH—F#HBIR (A) Belt Guard Plate

25 [54421208 | - | * | 2 |NJLRH—F#BIMR(A) IE4L | Screw M4 L=8

26 |122794S * * 1 |AlIRA) (&) Machine Mounting Bracket (long)

27 122796 * | x [ 1 [ERGA) (&)viay Bracket (long) Pad

31 |141464 x |+ | 2 |RILE Bolt

32 |122795S | * * 1 [MEIRB) (&) Machine Mounting Bracket (short)

33 |122797 * * 1 [MARB) (8|)oviav Bracket (short) Pad

34 |1368 x | o+ [ 1 |EI#RB) (58) Lkral Screw 1/4X24 L=11

35 |8126S x [ x| 1 |[E#RiEALC (K0 Bolt, Nut, Washer
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Parts Available at Extra Charge

n 0 [=]
Hl‘sﬂﬂ%-’? 1@%& ]
NO.| 54 2T NG | 126 | T26 aTY & 4 DESCRIPTION
1 139434 - | 1 [>vyaF+45F—F75 TF2— | Synchronizer Adaptor
2 18065 - 3 [kl Screw M5X0.8 L=14
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Gauge Parts 1

NO. fﬁgﬁ\l’g_ 126 | T26 15% ) % DESCRIPTION
1 [xxxxxx| % | x [ 1 [8t4% Needle Clamp

2 1101498 * * 2 |&tiERL Screw 11/64X40 L=1.97

3 [k xk kx| *x * 1 | 4K Throat Plate

4 [100691-F | * * 3 | &kl Screw 11/64X40 L=8

5 |kxxkxx| x [ % 1 |E=YE Feed Dog

6 [101255 * | % 1 | EYEiERL Screw 13/64X36 L=9.5

7 139366 * * I VAL et Lap Seam Feller Slide

8 |xxxxxx| % * 1 /N5 —($8) Lap Seam Feller Assembly

9 [*kkxxx| x - 1 |z £ (H) Presser Foot Assembly

10 [***k kx| — * 1 |z &(H) Presser Foot Assembly

11 [*x*xxxxx| * | * [ 1 [J—/8—(18) Looper (back)

12 [* %% % x x| * * 1 | JL—s8— (R Looper (front)

13 (143481 x | x| 1 | IL—s—RILEF— () Looper Holder (back)

14 (141158 * [ x| 2 | I——RILF—HEHRL | Screw 11/64X40 L=7.3

15 [132850 * * 2 |t)OYIEY Position Pin

16 (143482 * [ % | 1 [ JL—s3—RILSF—(FI) Looper Holder (front)

17 1140393 * * 2 | JL—s8—1tRl Clamping Screw 11/64X40 L=6.4

XKk ok ok k| % * 1 | P33 Refer to page 33
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Gauge Parts 2

miE | §HiE g s ik Ve | BAeE) | AMUF—E)| V—1=(8) |L—1—(F])
GAUGE SIZE
Model inch| mm | Needle Clamp| Throat Plate | Feed Dog Presser Foot (Lap Seam Feller Looper (back) | Looper (front)
hame Assembly | Assembly
1/8 1(3.2)] 139116-4 139538-4 139537 121492-4 | 121586L4 132819 132822
5/321(4.0) 139116-5 139538-5 139537 121492-5 | 121586L5 132820 132823
26
3/16((4.8) 139116-6 122572-6 122571-6 121492-6 | 121586L6 132820 132823
1/4 1(6.4)] 139116-8 139545 139049 121492-8 | 121586L8 132821 132824
3/16((4.8) 139116-6 139390-6 139414-6 139420-6 | 12162976 132820 132823
T26
1/4 |(6.4)] 139116-8 139390-8 139414-8 139420-8 | 121629T8 132821 132824
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